ASSEMBLY INSTRUCTION
SKU CODE: WF292740/WF292741
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Detail view
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Part List (WF292741)

Left rail

@ X/
Left upper rail Right rail

)l
Panel Right upper rail

@ Xl/ Y
Panel Front side rail

Left (back) top guard Right (back) top guard

@ x1 Xl
/

Right (front) top guard Left (front) top guard

@Xl Xl

Headboard guard Headboard guard
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Part List (WF292741)

x20

Panel

Slats
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Part List (WF292740)

Xl Nq

Footboard left leg

@Xl

Footboard right leg

~

Xl

Frame footboard

©

Panel

&

%
Footboard upper guard

&

Front side rail

)

x1
/ack side rail

Bookshelfts

le

ll Headboard front side leg

v

Headboard back side leg

@Xl

Headboard under right guard

Under guard

Xl

Under left guard

@

Headboard right leg
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Part List (WF292740)

@ x1 ﬁ
Headboard panel /

Headboard panel

)

Headboard panel

(s

Headboard left leg

Xl

E
T F

@Xl

Support leg

Headboard guard

’ X/ 7
Headboard side guard

Panel

X/

Headboard side guard
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Hardware List (WF292740)

No. OUTLOOK DESC QTY
(A) & Dowel @8*30mm 34
. Dowel @10*40mm 10
(C) v < Screws @6.5*30mm 03
@ % Allen key 60*22*4mm 01
@ * Bolts 1/4"*30mm 02
@ / Bolts 1/4"*70mm 35
@ / Bolts 1/4"*100mm 21
@ P Brass fin insert 1/4"*13mm| 36
@ Screws @8*25mm 40

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)
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FINAL:
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